Treatment Process Performance Evaluation

and Investigation of Taste and Odor Problems

submitted to

City of Greenwville, lllinois

July, 2003

H20’C Engineering
(877) 22-WATER
www.h2oc.com



Background

In recent summers, the City of Greenville has received complaints of taste and odor in their municipal
drinking water. The purpose of this investigation was to evaluate source water quality, treatment plant
performance, disinfection practice, and changes in quality during distribution. In particular, the nature and
cause of seasonal taste and odor problems was investigated, and alternatives for remediation were
evaluated.

Governor Bond Lake Water Quality

Much information on Governor Bond Lake is readily available from IEPA’s September 2002 TMDL
[...]
control during an algal bloom or lake turnover. At these critical times, carbon feed might need to be on
the order of 50 mg/l or greater, and the time for adsorption (contact time) should be maximized by feeding
PAC as soon as possible after withdrawal. Monitoring of TOC would indicate the relative effectiveness of
both the permanganate and PAC feeds and application points.

To assist in operational control, a determination should be made of the effectiveness of the
permanganate dose in reducing lake water TOC and DOC. The dosage of permanganate currently used
may be insufficient to accomplish significant oxidation of high concentrations of organic matter. Instead,
to the disadvantage of the treatment process, permanganate addition may result in the lysing of the algal
cells. Finally, the application of permanganate creates a secondary maintenance problem by discoloring
the surfaces of the upflow contact clarifiers (ClariCones).



Lime Softening

The average hardness in the lake water for 2002 Hardness: Lake and Finished Water
the year 2002 was 97 mg/l as CaCO3; equivalent.

This was reduced to an average of 82 mg/l as
CaCO;s eq. in the finished water.

In the summer months, when influent
hardness was lowest, the plant effluent was equal
to or slightly harder than the raw water. Overall,
both lake and finished water hardness is
satisfactory and the treated water is non-corrosive
and stable.

Precipitated solids, incorporating decaying
algal matter, tend to accumulate on the sloped
walls of the ClariCone. These accumulations
should be removed regularly, as the algal decay
products could progressively contribute tastes
and odors to the water.

Coagulation

Both aluminum sulfate (alum) and anionic polymer are used as coagulants for the Governor Bond
Lake water. In the calendar year 2002, the applied dosage of alum varied with the season while the
polymer dosage remained relatively constant. The effectiveness of the coagulation process was indicated
by the consistently low settled and finished water turbidity obtained throughout the year.

100 —ll— Temp, °F
—@— Alum, mg/l

801 —f— Polymer, mg/I

60 1

40

20

‘-—‘-_‘_—‘—*—-A——A-—A—-t—‘\‘__‘

0
Jan Feb Mar Apr May Jun Jul Aug Sept Oct Nov Dec




Finished Water pH, Alkalinity, TOC

The Greenville plant finished water has sufficient alkalinity to avoid problems with corrosion.
However, the finished water pH, with monthly averages ranging from 8.7 to 9.3, could be slightly lower.
At pH 9, the supersaturated water deposits calcium carbonate on the filter media and process equipment.

A decrease in the lime feed to maintain a filter influent pH of less than 9 would reduce the finished
water’s tendency to form scale plus eliminate the need for recarbonation. The water would still be non-
corrosive. An additional benefit of lowered pH would be a reduction in the subsequent rate of
trihalomethane formation during distribution.

—f— Temp, °F
100
—&— oH
80 —h— Alk, mg/l
60 -
40 1
20 1
000000000090

0
Jan Feb Mar Apr May Jun Jul Aug Sept Oct Nov Dec

Powdered activated carbon (PAC) and potassium permanganate (KMnQy) are applied throughout the
year to remove/oxidize organic matter in the lake water source. It is proposed that trials be made to
determine how effective permanganate is in achieving significant TOC reductions as compared with
coagulation alone. If incremental TOC reductions are minimal, consideration should be given to
decreasing or discontinuing the permanganate addition.

The PAC dosages and contact times required 20
to reduce TOC should also be determined. During
periods of algal blooms and high influent TOC, 151
dosages in excess of 50 mg/l may be required. o —m—  PAC, mg
Alternately, during winter periods, PAC feed —@— KMnO4, mg/l
may offer little benefit. With a year or more of 51
accumulated data on influent and effluent TOC, a M
seasonal PAC dose-response protocol should be 0‘—5‘%’&%’:’%%%’2%

established.



Filtration

The filters at the Greenville water treatment
plant are dual-media; anthracite over silica sand.
Plant staff provided a grab sample from the top of
an operating filter. Despite being taken from the
filter surface (normally only the lighter anthracite),
the sample was found to be comprised of a mix of
sand and anthracite. Most of the anthracite was
encrusted with what appeared to be calcium
carbonate. In order to determine the extent of
calcium carbonate encrustation, the sample was
repeatedly treated with hydrochloric acid. This
acid treatment resulted in a weight loss of 35%.

The photographs shown below illustrate the initial condition of the filter media surface (left), followed
by the treatment with acid to dissolve the surface accumulations (center) and, finally, the acid-cleaned
media (right). Note the evolution of gas (effervescence) following the addition of acid (center).

Filter Media (19.6 grams) Acid Treatment After Acid Treatment (12.6 grams)

Despite the enlargement of the filter media due to calcium carbonate encrustation, the finished water
turbidity was maintained at very low levels, well within regulatory requirements. Still, the enlargement of
the filter media over time, due to post-precipitation of calcium carbonate, is to be avoided. An enlarging
filter media will allow increasing numbers of fine particles, such as unflocculated algal and bacterial cells,
to pass into the finished water. These cells can serve as precursors to the formation of DBPs.

Filter media growth can be minimized by reducing pH in the filter influent, providing more frequent
backwash, and installing a compressor and piping for air-assisted backwash. A decrease in lime feed to
limit pH to 8.5 or less in the filter influent would be beneficial. Whereas backwash frequency currently
seems optimal, the installation of air-scour should increase media cleaning efficiency and reduce
backwash water requirements.



IEPA requires that finished water turbidities
remain under 0.3 ntu 95% of the time. For the 12-
month period ending April 2003, finished (filtered)
water turbidities at the Greenville plant averaged
0.12 ntu and peak values did not exceed 0.23 ntu.
Finished water turbidities were highest in the
spring and summer months and declined
markedly in the winter.

The highest monthly average finished water
turbidity, 0.17 ntu, was observed in September.
This peak may correspond to a seasonal peak in
lake water algal population. If so, further
increases in coagulant (alum, polymer) dosages
during the period, June through October, may
further limit the passage of potential taste and
odor-producing organisms into the distribution
system.

Disinfection

Greenville currently uses gaseous chlorine as a primary disinfectant. When adding chlorine gas to
water, the following reaction occurs:
Clz + H20O = HOCI + HCI

An alternative method of chlorine disinfection is liquid sodium hypochlorite (bleach). When adding
sodium hypochlorite to water, the following reaction occurs:

NaOClI + H.O = HOCI + NaOH

Both methods of chlorination produce the same active oxidizing/disinfecting agent, hypochlorous acid
(HOCI). The difference is that chlorine gas produces hydrochloric acid (HCI) as a byproduct, whereas
bleach produces sodium hydroxide (NaOH), a base.

The advantage of sodium hypochlorite over chlorine gas is risk reduction: safety of plant personnel
and neighbors, transport of hazardous chemicals, and concern over terrorist attacks on chemical storage
facilities. Sodium hypochlorite can either be purchased or generated on site. Information from USEPA
regarding on-site hypochlorite generation is appended.



Chloramination

Chloramines should be consistently used as the disinfectant residual. The Greenville plant is set up
to feed aqueous ammonia in order to form chloramines. However, it seems that the laboratory staff has
not been provided with the equipment or training to properly monitor the chloramination process. In
addition, recent lake water samples have been found to contain widely-varying concentrations of
ammonium ion, thus further complicating the chloramination process.

The lab should be equipped with an ion-specific probe for ammonia analysis, and the purchase of an
online ammonia/monochloramine analyzer (such as the Hach APA 6000) should be considered.

Chlorine Taste and Odor

The sensory thresholds at which individuals detect odors and tastes due to different disinfectant
residuals is given in the following table (after Krasner and Barrett, 1965). For example, tasters detected
free chlorine (HOCI) at 0.24 mg Cl/l whereas chloramine (NH.CI) was not detected until the concentration
reached 0.48 mg Cl/Il. Therefore, the earliest use of chloramines was to mitigate taste and odor

complaints.
Odor Taste
free chlorine, mg/l 0.20 0.24
chloramine, mg/| 0.65 0.48

Plant Maintenance: Coating of Exposed Metal in Treatment Basins

The extent of in-plant corrosion, rust and metal loss should be assessed as part of an equipment and
maintenance evaluation. In addition to the important maintenance aspects, microscopic analysis may
show that many particles found in Greenville’s treated water originated from the treatment plant system
itself. Paint chips, rust, oil droplets, and post-precipitates of calcium carbonate or aluminum oxide are
among particles that were not originally in the source water. Diligent plant maintenance can reduce the
passage of such recruited particles plus improve overall plant process performance with respect to
turbidity reductions.



Granular Activated Carbon Filter Caps

With the exception of seasonal taste and odor excursions, the composition of Greenville’s finished
water appears good. The treated water is low in turbidity, moderate in hardness and alkalinity, non-
corrosive, properly disinfected and fluoridated. However, extracellular solutes from lake water algae plus
high summer water temperatures may exacerbate tastes and odors, undermining confidence in overall
water quality.

Potential treatment process modifications and in-plant procedures to remove organic materials and
reduce tastes and odors at Greenville range from:

+ lake water quality management (limit algal nutrients)

+ installation of a modified destratifier (reduce algal growth)

+ prescreening (remove larger algal cells, filaments and organic debris)

* monitoring organic matter (TOC, DOC) to further optimize current chemical application rates
+ maintain chloramine residual in distribution system (reduced chlorinous taste)

« installation of granular activated carbon (GAC) filter caps to adsorb organic compounds.

The use of GAC filter caps is increasingly commonplace for taste and odor control. GAC caps may
be observed atop the sixteen filters of the Bloomington, lllinois, water treatment plant.

18” GAC Filter Cap - Bloomington, lllinois; Replacement of GAC media (in black totes)

When used to remove taste and odor-producing compounds, GAC filter media may be rented from a
supplier and replaced on a two to four year schedule. The use of GAC should obviate the need for
feeding PAC and potassium permanganate. Additional reductions in the use of lime and carbon dioxide
to lower filtered water pH should further offset the cost of utilizing GAC filter caps.



Seasonal Variation in Chemical Usage

Greenville treatment plant chemical usage varies with seasonal changes in source water quality and

water consumption. As an example, the table below contrasts the the amounts and costs of chemicals
used in January and July 2002.

January, 2002 (1.3 mgd) July, 2002 (1.6 mgd)
41 deg. F.; 8 ntu Turb. 81 deg. F.; 17 ntu Turb.

Chemical Dosage, mg/l  Cost, $ Dosage, mg/l  Cost, $
PAC 17 86 16 117
Alum 37 37 69 99
KMnO4 2 33 3 64
Lime, CaO 97 47 90 61
Cat. Polymer 9 38 10 58
Chlorine 4 9 5 16
Carbon Dioxide 9 5 10 8
Fluoride 1 5 1 8
Ag. Ammonia 0 0 1 1
Monthly Cost - $262 - $433

The major difference in chemical use is with respect to the coagulant, alum. This is due, in part, to
the fact that lake water turbidities averaged 8 ntu in January as opposed to 17 ntu in July. To a degree,
this variation in turbidity may be a measure of the effect of temperature on algal populations.

Overall chemical costs are modest, approximately $250 per million gallons or $0.25 per 1,000
gallons. About 30% of this cost is for PAC. If TOC data indicates that a doubling of the use of PAC is
desirable throughout the spring and summer, even while diminishing its use in the winter, chemical costs
might increase to about $350 per million gallons. For the average householder, this approach to taste
and odor control might increase the monthly water bill by $0.40.



Distributed Water

Bacterial Regrowth

Greenville water samples (lake, finished, and distributed) were examined under epifluorescence
microscopy. As expected, the raw lake water was full of bacteria and algae. The vast majority of these
organisms were physically removed or inactivated during treatment, as the plant finished water
micrograph indicates.

A water distribution system sample showed a limited amount of bacterial regrowth. More extensive
observation of distribution system samples, particularly at remote regions, should be conducted to ensure
that bacterial regrowth is not contributing to the source of taste and odor complaints.

Lake Water Plant Finished Water Distributed Water

Disinfection By-Products: Trihalomethanes, Haloacetic Acids

When waters high in organic content, as indicated by high TOC, are chlorinated, the disinfection by-
products, trihalomethanes and haloacetic acids (THM, HAA) are slowly formed over a period of hours to
days. These groups of compounds are regulated in finished drinking water at levels of 80 and 60 ug/l,
respectively. As a result, their concentrations are being monitored on a quarterly basis by the lllinois EPA
for regulatory purposes.

A summary of all recorded values of THM and HAA is appended to this report. In addition to
Greenville, monitoring results are included for Donnellson, Mulberry Grove and Panama. In general, THM
and HAA tend to be higher at more remote points in a distribution system owing to longer contact time
between the organic matter and the disinfectant residual.

Trihalomethanes (THMs) and haloacetic acids (HAAs) are the DBPs of concern at Greenville. HAAs
and THMs are in compliance but increase with residence time during distribution.



All available results of IEPA monitoring (1999-2003) for the regulated parameters, THM and HAA,
have been tabulated and plotted in the following figures. In general, DBP samplings are conducted on a
quarterly basis. Whereas Greenville has generally been within the maximum contaminant levels (MCLSs)
of 80 ug/l for THM and 60 ug/l for HAA, Donnellson, Mulberry Grove and Panama consistently exhibit

concentrations of THM in excess of the MCL. Peak THM values often appear to occur in the second- and

third quarter samplings.

Greenville —l— TTHM, avg Mulberry Grove —m— TTHM, avg
200 1 200 1
—@— HAA avg —@— HAA, avg
180 1 180
TTHM, peak TTHM, peak
160 ] 160 ]
HAA, peak HAA, peak
140 | 1401
123 123
3 =1
J
100 | 100 J\ H
80 | MCL 80
| \ H\_ﬁ
60 1 MCL 60
40’J 401
20 201
v—(\l(")ﬁ'ov—(\l(")ﬁ'v—v—(\lmﬁ'(\h—(\l(’)ﬁ'(’)v—(\l ‘—NUJQ'OV—NUJQ'Y—‘—NUJQ'N‘—NUJQ'("JV—
0 200 0 ——CCOCE0000saCaaEaaagE0
Al Al (o] Al [a\} (e} (e} (e}
Donnellson —B— TTHM, av Panama
200 ’ 200 1 —— TTHM, avg
—@— HAA, av
1801 ) 180 | —8— HAA avg
TTHM k
1601 - pea 1601 TTHM, peak
HAA, peak
140 140 HAA, peak
128 19
=8 = r
100 100 |
‘A
80 ‘ ,\ ‘/ \// MCL 80
60 \ = i MCL 60
- \ /- W‘.
40 40
20 ] v 20 ]
U)ﬂ'Ov—Nmﬁ'v—v—Nmﬁ'c\]v—Nmﬁ'C’)v—N TAT—ANNDTND—
0 ={e]6)] 0 o =te]
Al Al Al Al (e} [a\} [a\} [a\}

20



The formation of disinfection by-products (DBPs) from organic precursors following the addition of
chorine to filtered water is affected by:

+ DOC concentration *pH

+ DOC source / type + time of formation (distribution system))
» chlorine dose * temperature

* bromide ion + sunlight - UV considerations

Sunlight, high (summer) temperatures, high DOC concentrations, high pH and prolonged contact